

Test Report

REPORT NO. : LPCI/8419/05
CTS REF : 10017382
DATE REPORTED : SEPT 09, 2005
PAGE : 2 of 2

Company : Messrs. The Valspar (M) Corporation Sdn. Bhd.

Analysis Results :

Sample Description : Wood Color Panel – Devon Cream Color

Test Method :- ASTM F963-96 - Toxicity Test

<u>Elements</u>	<u>Result</u>	<u>ASTM F963-96 Max Limits</u>
Total Lead (Pb), mg/kg	< 10	600
Sol. Lead (Pb), mg/kg	< 10	90
Sol. Antimony (Sb), mg/kg	< 20	60
Sol. Arsenic (As), mg/kg	< 5	25
Sol. Barium (Ba), mg/kg	< 50	1000
Sol. Cadmium (Cd), mg/kg	< 10	75
Sol. Chromium (Cr), mg/kg	< 10	60
Sol. Mercury (Hg), mg/kg	< 5	60
Sol. Selenium (Se), mg/kg	< 50	500

Conclusion : In our opinion, the submitted sample complies with the toxicity requirements of ASTM F963 - 96

Note : < = Less Than

Analyst : Hasimah

SGS LABORATORY SERVICES (M) SDN. BHD.


CHONG KIEN LIEN
B.Sc.(HONS) AMIC
MANAGER

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification and jurisdictional issue defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the company.